×Read this message from Erik, founder of YouMagine

PrintrBot Plus 2.1 Dual Alu Extruder

Replace extruder mounting structure with dual alu extruder compatible one.

3D printer parts and enhancements

Creative Commons Attribution Share Alike

Commercial use is allowed, you must attribute the creator, you may remix this work and the remixed work should be made available under this license.

Learn more or download attribution tags

Description

These parts are to provide the means of mounting two PrintrBot Alu direct drive extruders to a PrintrBot Plus version 2.1 (1311) though it may work on older printers. This does not work for any Plus with the X-Z upgrade; I intend to do that to my printer in the future and then create a derivative of this for a X-Z upgraded Plus.

It also has plenty of 40 mm fan mounting places for cooling: 2 to cool the motor in the back, 2 to cool the alu extruder pieces, 2 to cool the ubis extruder, and 2 to cool the print job. You obviously don't NEED most of these but the holes are there for you to use. It also has slots to hold the M3 nuts for some of the fan mounts to make your job easier. It is easy to convert the design to use a single 80 mm for the alu extruder parts and the motor but I'm trying to keep the weight down by using 40 mm.

All the little 2-4 mm tall raised slots around the edges are for zip-ties to keep wires nice and tidy, something I'm always a huge fan of.

This will cause you to lose roughly 20 mm of X axis movement since it is wider to accommodate the 2nd extruder. You must program your max movement to be around 180 mm on the X axis.

The extruder offset is 37 mm on the X axis. This means its 37 mm from the center of the left extruder (extruder 1) to the center of the right extruder (extruder 2).

It is 17.45 mm to the center of the extruders from the 'support wall' along the Y axis. When I say 'support wall', I'm referring to the vertical wall behind the extruders where you mount the linear bearing sleeves. For reference, the center of the original wood based extruder is 15.76 mm and the center of the PrintrBot designed single Alu extruder is 17.4 mm both from the same wall.

You will likely want to slow down the printer with all this installed as the extra weight of a 2nd extruder + motor + hot end will make it shake more than it does. I've been able to print at 75 mm / s without issue but I don't see a point in going faster.

I always print all my printer parts out of ABS (because I don't have nylon or other more exotic filaments) and have the infill around 50% or higher. PLA may not like the temperatures the motors or hot end can get to when printing using this system.

I used four M3 15mm nylon stand-offs to mount the ExtrudrBoard next to the PrintrBoard within the boxed area in the bottom. There should be already-existing holes for it but I only used two of them as the other two would interfere with the y-axis belt system. The other two stand-offs were just to help maintain strength with plugging cables into the board.

You will likely have to re-flash the firmware on your Printrboard for it to print. My bot came flashed with firmware for 3 extruders and it would give Min Temp errors when I plugged in the ExtrudrBoard until I reflashed firmware set to two extruders.

I'm going to include the .hex file for the PrintrBoard firmware. It is pre-configured with a max X-Axis of 183 and set for dual Extruders. The PID's are set to what I use and they may be different for you. I also use M8 threaded rods for my Z-Axis so the Z-Axis steps may not be correct for you. I'm also including the SketchUp file for anyone who wants to modify it.

Materials and methods

Large Parts:
- 1x PrintrBot ExtrudrBoard
- 2x Nema 17 Large Kysan Motors
- 2x Alu Extruder (or 3D printed equivalent)
- 2x Ubis Hot Ends (Metal Ubis may work but not tested)
- 0-8x 40 mm fan(s), recommend at least 4: 2 to cool off the back of the motors and 2 to cool off the print job

For Structure:
- 2x Press Fit Bearing Sleeve*
- 8x M4-10 Screws*
- 9x .5" 6-32 Screws*
- 9x 6-32 Nuts*
- 2x M3-12 Screws
- 2x M3 Lock Nuts

For Belt Tension:
- 2x Thumb Screws*
- 2x M3 Lock Nuts

Documents

Issues

Issues are used to track todos, bugs or requests. To get started, you could create an issue.

Comments

01e2aa47b5ca0bb738bbf1cbf7a008b9?default=blank&size=40jamesstaylor added this to the 3D Printer collection ago
9a6874d9b07e9bbf3c25502f5fdf46df?default=blank&size=40Bykster43 added this to the Things to print collection ago
2d4f9d775bc951574f56d2f78ebde003?default=blank&size=40Alan Davies added this to the 3d equipment collection ago
7b52db6bc8c81d27bdaedd546c262ef3?default=blank&size=40James printed this ago
Carousel thumb img 20150201 023329
Printed on:
PrintrBot - PrintrBot Plus 2.1
Result:
Great success
Feedback:
Printed at 0.2 mm layer height (all layers, including first layer). Used PrintrBot ABS Blue filament at 235 C on the extruder and 90 C on the bed, using BuildTak on the bed. Slowed print job down to 60 mm / s as faster resulted in not quite as accurate print jobs.
7b52db6bc8c81d27bdaedd546c262ef3?default=blank&size=40James published this design ago